
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Expansion of Joint Chek Post Wagha, Lahore. 
   

Reference # CED/TFL 6186 (Dr. M Rizwan Riaz)    Dated: 18-12-2024 
Reference of the request letter # 4749/031/YK/01/104   Dated: 16-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.378 3 0.376 0.11 0.111 3200 4900 64200 63440 98200 97200 1.30 16.3 
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2 0.379 3 0.377 0.11 0.111 3400 4900 68200 67280 98200 97000 1.40 17.5 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Ravi Construction Company 
Lahore 
(Repetify @ QABP, Sheikhupura.) 
(Novatex Limited.) 
   

Reference # CED/TFL 6200 (Dr. M Rizwan Riaz)    Dated: 20-12-2024 
Reference of the request letter # Nil      Dated: 20-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.365 3/8 0.370 0.11 0.107 3400 4900 68200 69790 98200 100600 1.30 16.3 

A
l-

M
oi

z 
S

te
el

 

2 0.363 3/8 0.368 0.11 0.107 3400 4900 68200 70270 98200 101300 1.40 17.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Pioneer Cement Limited. 
Lahore 
   

Reference # CED/TFL 6201 (Dr. M Rizwan Riaz)    Dated: 20-12-2024 
Reference of the request letter # PCL/PL04/UET/DSB/836   Dated: 20-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.399 3 0.386 0.11 0.117 3900 5900 78200 73330 118300 111000 1.20 15.0 

 

2 0.403 3 0.388 0.11 0.119 3900 6000 78200 72520 120300 111600 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Project Director 
PMU-SBP, (Faisalabad) 
“Construction of Hostel at Mai Heer Sports Complex Jhang.” 
 

Reference # CED/TFL 6203 (Dr. M Rizwan Riaz)    Dated: 20-12-2024 
Reference of the request letter # APD/PMU/SBP/FSD/TEST/24/863 Dated: 18-12-2024 
 
Tension Test Report (Page # 1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.360 3 0.367 0.11 0.106 3400 4700 68200 70900 94200 98100 1.10 13.8 

 

2 0.358 3 0.366 0.11 0.105 3400 4700 68200 71250 94200 98500 1.00 12.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
ME  
ACC – HRL 
Construction of Interchange (Flyover) for Capital Smart City Islamabad M-2 
 

Reference # CED/TFL 6191 (Dr. M Rizwan Riaz)    Dated: 19-12-2024 
Reference of the request letter # ME/CSCII/M-2/004   Dated: 18-12-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  23-12-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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1 
12.70 
 (1/2”) 

780.0 780.0 17500 171.68 20100 197.18 199 >3.50 xx 

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only one sample for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
ME  
ACC – HRL 
Construction of Interchange (Flyover) for Capital Smart City Islamabad M-2 
 

Reference # CED/TFL 6191 (Dr. M Rizwan Riaz)    Dated: 19-12-2024 
Reference of the request letter # ME/CSCII/M-2/004   Dated: 18-12-2024 
 
 
Graph (Page – 2/2) 

 

 
 

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division No. 19 
Lahore 
(Establishment of Nawaz Shrif Center of Excellence for Early Childhood Education at 
CLC Lahore.) 

Reference # CED/TFL 6205 (Dr. M Rizwan Riaz)    Dated: 20-12-2024 
Reference of the request letter # 1808     Dated: 17-12-2024 
 
Tension Test Report (Page # 1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.369 3/8 0.372 0.11 0.109 3200 5100 64200 64950 102200 103600 1.20 15.0 

 

2 0.362 3/8 0.368 0.11 0.106 3200 5000 64200 66230 100200 103500 1.30 16.3   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Styler Plus (Private) Limited 
Lahore 
(Construction of Frame Structure Building, 34-km Ferozepur Road, Lahore.)  
 

Reference # CED/TFL 6207 (Dr. M Rizwan Riaz)    Dated: 20-12-2024 
Reference of the request letter # STP 20-12-2024    Dated: 20-12-2024 
 
Tension Test Report (Page # 1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.374 3 0.374 0.11 0.110 3700 5600 74200 74130 112300 112200 1.10 13.8 

 

2 0.363 3 0.369 0.11 0.107 3600 5500 72200 74300 110200 113600 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/12/6209                                              Dated: 20-12-2024 

Dated of Test: 24-12-2024 
 
 
To 
 Resident Engineer 
 NESPAK 

Construction of Carpet / PCC /Tuff Tile / Drainage Facilities UC No. 183, Jallo, 
Lahore. 

          
Subject: TESTING OF R.C.C. PIPE as per ASTM C-76  (Page # 1/3) 
 
 Reference to your letter No. 3772/103/LDA- Jallo UC-183/SA/04/04, 

dated 20.11.2024 on the subject cited above. One R.C.C. Pipe as received by us has been 

tested. The results are tabulated as under.   
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foot/foot 
Pound/Linear 
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1 18 7.78 7.38 23.20 18.04 2.58 10000 12500 1987 2484 

 
 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 

Ref: CED/TFL/12/6209                                              Dated: 20-12-2024 

Dated of Test: 24-12-2024 
 
 
To 
 Resident Engineer 
 NESPAK 

Construction of Carpet / PCC /Tuff Tile / Drainage Facilities UC No. 182, 
Dograay Kalan, Lahore. 

          
Subject: TESTING OF R.C.C. PIPE as per ASTM C-76  (Page # 2/3) 
 
 Reference to your letter No. 3772/103/SA/ADP/Dograay Kalan/20, 

dated 10.12.2024 on the subject cited above. One R.C.C. Pipe as received by us has been 

tested. The results are tabulated as under.   

 
 

Sr. 
No
. 

N
om

in
al

 
S

iz
e 

T
ot

al
 

L
en

gt
h

 

L
oa

d
ed

 
L

en
gt

h
 

E
xt

er
n

al
 

D
ia

m
et

er
 

In
te

rn
al

 
D

ia
m

et
er

 

W
al

l 
T

h
ic

k
n

es
s 

P
ro

of
 lo

ad
 

U
lt

im
at

e 
L

oa
d

 

P
ro

of
  

S
tr

es
s 

 

U
lt

im
at

e 
S

tr
es

s 
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1 12 7.80 7.38 16.30 12.04 2.13 9500 13000 2830 3873 
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University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/12/6209                                              Dated: 20-12-2024 

Dated of Test: 24-12-2024 
 
 
To 
 Resident Engineer 
 NESPAK 

Construction of Carpet / PCC /Tuff Tile / Drainage Facilities UC No. 183, Jallo, 
Lahore. 

          
Subject: TESTING OF R.C.C. PIPE (Page # 3/3) 
 
 Reference to your letter No. 3772/103/LDA- Jallo UC-183/SA/04/04, 

dated 20.11.2024 on the subject cited above. One R.C.C. Pipe as received by us has been 

tested. The results are tabulated as under.   
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1 9 7.78 7.35 11.00 8.96 1.02 3500 5000 1406 2009 

 
 
 
 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
HMB Developers (Pvt) Ltd. 
Commercial Tower, FTC Lahore. 
   

Reference # CED/TFL 6216 (Dr. M Rizwan Riaz)    Dated: 23-12-2024 
Reference of the request letter # HMBDPL/S.O/12/152 (LHR)  Dated: 20-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.375 3 0.375 0.11 0.110 3520 4790 70600 70340 96000 95800 1.10 13.8 

 

2 0.371 3 0.373 0.11 0.109 3410 4590 68400 68850 92000 92700 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
 Witness by G. Nabi  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Electric Buss Depot at Green Town, Lahore. 
   

Reference # CED/TFL 6206 (Dr. M Rizwan Riaz)    Dated: 20-12-2024 
Reference of the request letter # 4792/13/RK/05/03    Dated: 18-12-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  23-12-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.378 3 0.376 0.11 0.111 4000 5200 80200 79280 104200 103100 1.00 12.5 

K
am

ra
n

  
St

ee
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2 0.363 3 0.369 0.11 0.107 3400 4700 68200 70170 94200 97000 1.20 15.0 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
   


